
14240 THE LOISFDON GAZETTE, 19TH DECEMBER 1997
Product Licence

Number

00101/0497

00101/0498

00101/0499

00101/0500

Company
Name

Product
Name

Novartis Pharmaceuticals UK Ismelin Ampoules 10 mg/ml
Ltd

Novartis Pharmaceuticals UK Ismelin Tablets 10 mg
Ltd

Active
Ingredients

Guanethidine Sulphate EP 10-0 mg

Guanethidine Sulphate EP 10-0 mg

Guanethidine Sulphate EP 25-0 mgNovartis Pharmaceuticals UK Ismelin Tablets 25 mg
Ltd
Novartis Pharmaceuticals UK Lioresal Intrathecal Injection Baclofen EP 0-05 mg
Limited 50 Microgramas/1 ml

00101/0501

00101/0502

00101/0503

Novartis Pharmaceuticals UK Lioresal Intrathecal Infusion
Limited 10 mg/20 ml
Novartis Pharmaceuticals UK Lioresal Intrathecal Infusion
Limited 10 mg/5 ml
Novartis Pharmaceuticals UK Lioresal Liquid
Limited

Baclofen EP 10-00 mg

Baclofen EP 10-00 mg

Baclofen BP 5-00 mg

00101/0504

00101/0505

00101/0506

00101/0507

00101/0508

00101/0509

00101/0510

Novartis Pharmaceuticals UK Lioresal Tablets 10 mg
Limited
Novartis Pharmaceuticals UK Ludiomil Tablets 10 mg
Ltd

Novartis Pharmaceuticals UK Ludiomil Tablets 25 mg
Ltd
Novartis Pharmaceuticals UK Ludiomil Tablets 50 mg
Ltd
Novartis Pharmaceuticals UK Ludiomil Tablets 75 mg
Limited
Novartis Pharmaceuticals UK Slow-Fe Tablets
Limited

Novartis Pharmaceuticals UK Slow-Fe Folic Tablets
Limited

Baclofen EP 10-00 mg

Maprotiline Hydrochloride HSE 10-00
mg

Maprotiline Hydrochloride HSE 25-00
mg
Maprotiline Hydrochloride HSE 50-00
mg
Maprotiline Hydrochloride
HSE 75-00 mg
Ferrous Sulphate USP 160-0 mg

Ferrous Sulphate Dried USP 160-0 mg
Folic Acid EP 0-4 mg

00116/0267

00116/0268

Baxter Healthcare Limited Glucose Intravenous Infusion Glucose Anhydrous 15-000 w/v
BP 15% w/v Glucose Monohydrate for parenteral use

16-500 w/v

Baxter Healthcare Limited Glucose Intravenous Infusion Anhydrous Glucose EP 20-0 w/v or
BP 20% w/v Glucose Monohydrate EP 22-0 w/v

00116/0269 Baxter Healthcare Limited Glucose Intravenous Infusion Anhydrous Glucose EP 30-0 w/v or
BP 30% w/v Glucose Monohydrate EP 33-0 w/v

00116/0270 Baxter Healthcare Limited Glucose Intravenous Infusion Anhydrous Glucose 40-000 w/v

Indications Date of
Authorisation

For control of hypertensive crises, 21st September
and to obtain more rapid blood 1997
pressure control.
Prescription Only Medicine
For moderate to severe 21 st September
hypertension which has failed to 1997
respond adequately to other anti-
hypertensive agents.
Prescription Only Medicine
(See PL00101/0498) 21st September
Prescription Only Medicine 1997
Lioresal Intrathecal is indicated in 21st September
patients with severe chronic 1997
spasticity of spinal or cerebral
origin (associated with injury,
multiple sclerosis, cerebral palsy)
who are unresponsive to oral
baclofen or other orally •
administered antispastic agents
and/or those patients who
experience unacceptable side-
effects at effective oral doses.
Lioresal Intrathecal is not
recommended for use in patients
under 18 years of age with
spasticity of spinal origin due to
limited clinical experience in this
age group. In patients with
spasticity due to head injury a
delay of at least one year before
treatment with Lioresal Intrathecal
is recommended, to allow the
symptoms of spasticity to stabilise.
Lioresal Intrathecal may be
considered as an alternative to
ablative neurosurgical procedures.
Prescription Only Medicine
(See PL00101/0500) 21st September
Prescription Only Medicine 1997
(See PLOOlOl/0500) 21st September
Prescription Only Medicine 1997
For the relief of spasticity of 21st September
voluntary muscle resulting from 1997
such disorders as: multiple
sclerosis, other spinal lesions e.g.
tumours of the spinal cord,
syringomyelia, motor neurone
disease, transverse myelitis,
traumatic partial section of the
cord. Also indicated in adults and
children for the relief of spasticity
of voluntary muscle arising from
e.g. cerebrovascular accidents,
cerebral palsy, meningitis and
traumatic head injury.
Prescription Only Medicine
(See PL00101/0503) 21st September
Prescription Only Medicine 1997
Symptoms of depressive illness, 12th September
especially where sedation is 1997
required.
Prescription Only Medicine
(See PL00101/0505) 12th September
Prescription Only Medicine 1997
(See PL00101/0505) 12th September
Prescription Only Medicine 1997
(See PL00101/0505) 12th September
Prescription Only Medicine 1997
As a haematinic for the treatment 21st September
of, or for the prophylaxis of iron 1997
deficiency anaemia, including that
associated with post-gastrectomy
and other malabsorption
syndromes.
Pharmacy Medicine
Indicated throughout pregnancy 21st September
for prophylaxis of iron and folic 1997
acid deficiency. Is designed to
minimise the problems of gastro-
intestinal disturbance associated
with most oral iron preparations,
and contains 0-4 mg folic acid, a
daily supplement which prevents
occurrence of megaloblastic
anaemia due to folate deficiency.
Prescription Only Medicine
Provides temporary relief from the 1st December
symptoms of increased intracranial 1997
pressure and hypoglycaemic coma,
and is also indicated for the
supplementation of energy in
parenteral nutrition.
Prescription Only Medicine
Provides temporary relief from 1st December
symptoms of increased intracranial 1997
pressure and hypoglycaemic coma,
and is indicated for energy
supplementation and parenteral
nutrition.
Prescription Only Medicine
(See PL 00116/0268) 1st December
Prescription Only Medicine 1997
Provides temporary relief from the 1st December


